i s o et i e -

wio2'siedemowAuwd MMM

ﬂ![‘ DANA CORPORATION
‘ FREDERICKTOWN, OHIO 4450-3

MURRAY OHIO MANUFACTURING CO.

€867-195-909 10 £296-8/,9-909 [eD Slied 1004 eue( 104




For Dana Foot Parts Call 606-678-9623 or 606-561-4983

DANA CORPORATION

SERVICE PARTS REPLACEMENT LISTING

MODEL NO.: 4450-3 DATE: 9-10-92
DESCRIPTION: FIVE SPEED TRANSAXLE
CUSTOMER & PART NO.: MURRAY OHIO MANUFACTURING CO. - #
KEY DANA MURRAY NO.
NO. PART NO. PART NO. REQ’D. DESCRIPTION
1 3975 1 Housing, Upper
2 1919 407185 14 Screw, Tapping, 1/4-20 X .734 1g.
3 5112 2 Ball, Detent
4 3626 2 Spring, Detent
5 3623 2 Screw, Set, 5/16-18 X .50 Lg.
6 4815 1 Ass’y., Kit, Ring, Retaining
7 4689 1 Ass’y., Kit, Shim, .625 Shaft
8 3876 2 Washer, Plain, .632 X 1.38 X .046
9 1374 400060 1 Key, Woodruff, #9
10 4513 1 Ass’y., Kit, Input Shaft
11 3936 1 Pinion, Bevel, 13T.
12 3956 1 Ring, Retaining
13 5130 2 Washer, Neoprene
14 3939 1 Axle, L.H.
15 4691 1% Ass’y., Kit, Shim, .750 Shaft
16 3780 2 Gear, Miter, 15T.
17 3656 2 Ring, Retaining
18 5181 1 Gear, Spur, 41T.
19 3919 1 Shaft, Cross
20 3781 2 Gear, Miter, 15T.
21 3180 1 Washer, Plain, .758 X 1.25 X .062
22 3940 1 Axle, R.H.
23 3953 1 Gear, Spur, 12T.
24 3931 1 Gear, Spur, 17T.
25 3941 1 Gear, Spur, 21T.
26 3942 1 Gear, Spur, 23T.
27 3943 1 Gear, Spur, 257T.
28 3955 1 Washer, Plain, .758 X 1.88 X .062
29 5182, 1 Bearing, Flange
30 4690 2% Ass’y., Kit, Shim, .500 Shaft
31 5180 1 Gear, Spur, 10T.
32 4795 1% Ass’y., Kit, Shim, 1.000 Shaft
33 3937 2 Bearing, Flange
34 3990 1 Disc, Brake ‘
35 3959 1 Collar, Clutch
36 4793 1 Ass’y., Kit, Clutch Keys
37 3997 1 Shaft, Drive
3g 3958 1 Ring, Retaining
39 3949 1 Gear, Spur, 20T.

WWW.mymowerparts.com




For Dana Foot Parts Call 606-678-9623 or 606-561-4983

Model #4450-3

& 18T.

.875 1g.

Page 2

KEY DANA MURRAY NO.

NO. PART NO. PART NO. REQ’D. DESCRIPTION

40 3948 1 Gear, Spur, 32T.

31 3947 1 Gear, Spur, 26T.

42 3946 1 Gear, Spur, 22T.

43 3945 1 Gear, Spur, 21T.

34 3938 1 Gear, Bevel, Comb., 39T.

45 3961 1 Washer, Plain, 1.01 X 1.50 X .061
46 3974 1 Housing, Lower

37 5003 1 Shaft, Brake

i8 3789 2 V-Ring

498 5036 2 Spacer

50 5034 2 Puck, Friction

51 3598 1 Stud, Adjustment, Brake

52 5000 1 Cam, Adjustment, Slotted

53 3999 1 Cam, Adjustment, Brake

54 4796 1 Ass’y., Kit, Shifter

55 3396 1 Screw, Tapping, 1/4-20 X

56 3987 1 Shaft, Idler

57 3887 1 Washer, Plain, .505 X .942 X .015
58 5293 1 Gear, Spur, 10T. Idler

59 3906 1 Washer, Plain, .325 X .750 X .059
60 3847 1 Nut, Lock, 5/16-24

61 3184 2 Washer, Plain, .758 X 1.25 X .031
62 4300 1 Grease

** Order Key No.

Use in various combinations to maintain proper clearances.

WWW.mymowerparts.com




